Registered and administrative office

HIDROMATIC s.r.l.
H I D RO MA I I C Vig . Delle Ciioss 208 - 41196 MODERA - F -:l:-
Tel OEI-4GH1AY Fax. 003620250 Syt

P.I. 02530830369 b
water treatment & ma nagement Internet: www.hidromatic. it Lkl ELR DT €10
E-mail: info@hidromatic.it '

PROPOSAL FOR A WASTE WATER TREATMENT
. PLANT FOR SUDANESE TANNERIES

TECHNICAL AND COMMERCIAL PROPOSAL
" No.108_18 2 1 FM

Rev.00

24th January 2019

HIDROMATIC SRL

Via C. della Chiesa, 278 — 41100 - Modena — Italy




T ———
HIDR
HIDROMATIC .
P.. 025308
water treatment & management :E”tga’:[etm‘;":’wm m’f_’;’n”;ggﬁf

Table of Contents
1. SCOPEOEF SUPPLY . cicc.covvisii oo amssm s s s s s i dassns 15 e i s a0 e i e 3 b b S e R e s 3
2.  DESIGN CLABIFICATION ioivmistmin imsesvssvness o s s i hevbinis s G i s ios s s 1os i3 p e baiwos s dha s Vel od sn visin o danias 3
3. TECHNICAL DEVIATION — FURTHER INFORMATION ......cciiiieiiiericcmceee e s iesenessecesses s sess e mvnss e ses s s sasansn 3
&.  APPLICABLE STANDARDS: svvamsisssiissererssvs sossiauss isamii ve shvavsdss sais a5 ssasisviann snvansdos st sman isinsnes sombavass dogaved 3
E.  PROIECT DATA and GUARANTEED PEREOBRMANCES v iiiiiiisinnaimmsnsinivenmsmsssnssbainasininng i os it bisd wivinanssnasss 4
G UTITTIES o oosismtsnesin il s s s aains S s 0o 5 P S S U 0 S S S e i 5
7o DESIGN CRITERIA cvuunssis cusiisis vustaviusssusss saoms sy S sy Suiha i st i udss s sl ve vasunva i o sisan o ik s s o404 sV v il 5
8. GENERAL PHILOSOPHY AND DESIGN CRITERIA ...t vtve s cn s s m s s s s s s s em e 6
G, PLANT DESCRIPTIONN. ..ocssmsmimiste s i sy s e s i i s sas s dn s ivav et Vi s S v b e e o v 7
10. HYDRAULIC-PNEUMATIC-ELECTRICAL CONNECTIONS ...citiiirorumecisimoneesininenssinisesssssinsssenss s ssassssnnsnsas 22
11. BATTERY LIMITS s snssssccsssssstrimindlin o v atvabins distbsnitier o b ssesiesns st ves s brog bt aanan s oom < i daisibnins 23
12. SPARE PARTS omanmsmnmamoi gt s gt et il i iiniiie 23
18, MBI VENHORS DST.wwmpmmmpimnsasin R — - i oo,
14. EXARMPLESS PICTURES s.ucinsc i iniiiiebiibiaess s st i s eusuksnns inns s i smariiniunsalie obi S b iwns depu s o 25
15. ECONOMIC OEEER iuuusissssssnussssssivessisnmvssaivmms saiiatis ket sbiss suinos suswssepmpasivenssmevennmbinrn oo i nsn g LuTekes 28




Reaqistered and administrative office

7
i/

HIDROMATIC "o @By

P.1. 02530830369 S el
water treatment & management lnterr?et:_ www.r_ndroma_tlc:lt CLALITA CF #1F SAID
E-mail: info@hidromatic.it

1. SCOPE OF SUPPLY

Scope of this work is the process design, construction, supply of mechanical and electrical equipment,
installation at site, supervision, commissioning, start-up of the following items:
*  SANITARY WATER TREATMENT PACKAGE

o 24 hours/day and 7 days/week continuously operation

o. Q:start up production 610 mc/day future 700 mc/day

o Inlet water quality: waste water discharged to Tannery industries

o Water discharge treated: directly to the river

2. DESIGN CLARIFICATION

*  QOur technician visited a few local Tannery industries.

= The manufactured goods are very different between the industries.

e The volume of water used in the tanneries is quite different from one tannery to another one: up
to 10 times more.

e The salinity is in average very high: is mandatory to dilute the waste water inlet in order to
eliminate the pollutant.

= The water treatment process is efficient and effective only if the total salinity is in the correct
range.

3. TECHNICAL DEVIATION — FURTHER INFORMATION

Our technical proposal has been developed in order to achieve the best performances with the
minimum utilities’ consumption and the high reliability process.

Technical design will follow the indications received with the following clarifications:
e (Civil works and concrete basins of any kind: not in this scope
e Concrete surface treatments, preparation, paintings: not in this scope

No other main technical deviation has been foreseen for this project.

4. APPLICABLE STANDARDS

e centrifugal and submersible pumps  manufacturer standard ISO

¢ blowers manufacturer standard ISO

e dosing pumps ; electronic, membrane, 110V/230V
e ATEX area not classified

* Piping standards . IS0

¢ the basins are covered and the equipment are installed inside a covered area




f oy W
T 3 4
= AW

O N et

Registered and administrative office

it et & mamagement

(RIS

IDROMATIC s.r.l.

MATIC .

P.l. 02530830369
Internet: www.hidromatic.it

E-mail: info@hidromaticiit

Parameter
Design-flow-rate

Hourly flow-rate

Peak hourly flow-rate
Hourly flow-rate

Ambient Temperature
Water temperature

Water dilution expected
Hourly flow-rate biologic
BODS5 concentration

COD concentration

TSS concentration

Total ammonia NH4 concentration
Total Nitrates concentration
Water temperature "

Fat, ail, grease

Phosphate

Fe

Cr total

Ni

Chloride Cl

Sulphites S2 (includingH2S)
Surfactants

Sulphates SO4

Parameter

TSS

BOD5

COoD

pH

Total ammonia NH4 concentration.
Total Nitrates concentration

Fat, oil, grease
Cr total
Surfactants

€

Unit
mc/day
mc/h
mc/h
mc/h

SC

%C

%

mc/h
mg/|

mg/|
mg/I|
mg/l NH4
mg/l NO3
ki 68

mg/|
mg/| PO4-P
mg/l
mg/|
mg/|
mg/I
mg/|
mg/|
mg/|

Unit
mg/|
mg/|
mg/l
mg/l NH4
mg/l NO3
mg/I
mg/I
mg/l

SN

5. PROJECT DATA and GUARANTEED PERFORMANCES

5.1. WASTE FEED WATER CHARACTERISTICS AND DESIGN DATA

Value average

610 (in future up to 700)
50 (in future up to 60)

55 (in future up to 65)
25.5 (in future up t0 29.2)

0+45
+15/+25
500

127.5 (in future up to 146)

1500
4000
800

30

5

+18/ +25

.200.

5.2. TREATED WATER (GUARANTEED PARAMETERS)

10

<2.0
<50-100
10-20
<1000
100

<20
<50

Expected
<60
<40

<125

6.0-9.0
30

45

5

<0.5
10

=




e T T A R e

Redgistered and administrative office

HIDROMATIC s.r.l

HIDROMATIC @~ -
P.l. 02530830369

SETEME T TS0

water treatment & rmanagement Internet: www.hidromatic.it = CLALIA CLRTF CATS
E-mail: info@hidromatic.it

Some changes in inlet water quality may occur. In such case HIDROMATIC reserves the right to change
the design of this system and advice for any extra-cost.

6. UTILITIES

The following utilities (OUT OF SCOPE) are required:
6.1. ELECTRICAL POWER

Feed Power for motors >1.0KW 380V, 3 phases, 50 Hz
Feed Power for motors/instruments <1.0KW 220V, 1 phase, 50Hz

6.2. CHEMICALS:

Polyelectrolyte powder cationic 100%

Polyelectrolyte powder anionic 100%

Nutrients P solution, liquid, 30%

Coagulant commercial solution

Caustic Soda commercial solution, 30%

hydrochloric acid ¥ -commercial solution, 33% - i - :
sodium bisulfite commercial solution, 30%

7. DESIGN CRITERIA
The system is designe‘d according to the following philosophy:

- Constant quality and quantity of the Product within the specific
- High flexibility of the system '

% Low water consumption

- Low chemicals consumption

& Low electricity consumption

- Maximum pre-assembly in our workshop

- Minimization of supervision and maintenance

- Secure and automated system




w o el e ————

Registered and administrative office
HIDROMATIC s.r.l.

Via C. Do !
Tesl Of Fax, (D
P.l. 02530830369 yo :
Internet: www.hidromatic.it Bt i s

E-mail: info@hidromatic.it

8. GENERAL PHILOSOPHY AND DESIGN CRITERIA

e 1x100% Pre-WWTP / Pre-WWTP package (DAF system) which is composed by the
following sub-items:
- 2x100% Submersible pumps
- 1x100% coarse bar screening
- 1x100% DAF
* 1x100% Chemical-physical plant which is composed by:
1x100% CR reduction basin
- 1x100% reaction basin
1x100% lamellar decanter basin
2x100% sludge pumps
* 1x100% Equalization basin which is composed by:
= 1x100% equalization basin with air diffusion
- 2x100% air blower for equalization
- 2x100% biological system feed pump
= 1x100% WWTP which is composed by the following items:
4 1x100% denitrification basin in concrete with mixer
- 1x100% oxidation basin in concrete with air diffusion
- 3x100% oxidation air blower
“ 1x100% sedimentatign basin
- 2x100% sludge recirculation pump
- " 2x100% mix liquor recirculation pump
- 2x100% sodium hypochlorite dosing system
- 2x100% Coagulant dosing system
- 2x100% Caustic Soda dosing system
- 2x100% hydrochloric acid dosing system
- 2x100% sodium bisulfite dosing system
- 2x100% Polyelectrolyte dosing system
- 2x100% Nutrients dosing system
- 1x100% storage tank treated water
- 1x100% electric board w/ PLC
- 1x100% Dehydration system

8.1. UNIT CONTROL PANEL — ELECTRIC BOARD — PLC ; :
e Electric board and PLC/UCP are in this scope and will be installed on skid edge.
e PLC: Siemens S-1500 series + display touch-screen color 10”.
e The area is considered a safe area, not ATEX compliant.
e UCP will be ready for client’s DCS supervision (serial link).
e Electrical interconnections among different items and local PLC are in this scope.
e SCADA system is controlling by PC with WINCC software and Video 21” and

connected to PLC panel with net-work PROFIBUS




Registered and administrative office

HIDROMATIC ™ ™

P.I. 02530830360

water treatment & management  Intemnet: www.hidromatid.it
E-mail; info@hidromatic.it

9. PLANT DESCRIPTION

The plant is composed by the following equipment.

9.1. WASTE WATER PUMPS

Quantity 2X100%

Type submersible centrifugal, impeller for dirty waters
Capacity 65 mc/h

Head 15 m.c.w.

Installed power 5.5 Kw

Material cast on iron

Equipped with:
- Manual valves and don’t return valves
= Pressure gauge on delivery
= n°1 analogic electromagnetic flow-meter DN100
- n°1 analogic electromagnetic flow-meter DN100 for dilution water

9.2. ROTARY DRUM BAR SCREEN

Quantity 1%100%

Type | coarse bar screen

Max inlet flow 75 mc/h

Dimensions 0.60 x1.3 x H1.4(m)
Material stainless steel AISI 316
Cleaning automatic self-cleaning
Clear spacing 3 mm

Completed with:
- tank water treated in SS AISI 304 , motor-reducer

9.3. DAF SYSTEM

Basis of design:
Flow-rate 30 mc/h (design)

Volume suggested - : 140 mc

Basin characteristics:

Quantity 1x100%

Type _ underground, flat bottom, flat top
Material reinforced concrete

Dimension 4x12mH3m




S S ——

Registered and administrative office

HIDROMATIC s.r.l.
Vig ( A -4 20 MOIDERA N:Lw
' Frev, G59 820256 R TauaT

P.1. 02530830369 Wi anil
Internet: www.hidromatic.it GUALITA £ RS AT
E-mailinfo@hidromatic.it

Scrape DAF system:

Type scrape

Materials (body/membrane) SS AISI 316/EPDM
Number of scrapes 10

Power 1.0 KW

Supply 380VAC 50Hz

Completed with:
- Manual valves and don’t return valves

Instrumentation:
- n.1 Radar level indicators (analogic signal)

9.4. AIR BLOWERS (DAF BASIN)

Quantity 2X100%
Type ' lobes blower
Power 5 KW

Supply 380VAC 50Hz
Flow rate 120 Nmc/h
Head ? ‘ - 600 mbar
Protection IP55
Material cast-iron

Equipped with: 7
= connecting pipeé .
- filter, overpressure valves, sound-proof box, silencer
- interception valves, flanges, fittings, clamps, everything necessary for correct
' operation

One blower is stand-by for the two basins.

9.5. CHROMIUM REDUCTION BASIN UNIT

The unit is compased by the following equipment/items:

Quantity 1x100%

Type mixer

Power 4,5 KW

Supply 380VAC 50Hz
Material SS AISI 304
Coating ~ LEAVINT BAYER




Registered and administrative office

HIDROMATIC &7 v @@

P.l. 02530830369
Internet: wivw.hidromatic.it CRALITA TR DY A

E-mail: info@hidromatic.it

water treatment & manzgement

Correction basin
Quantity 1X100%
Dimensions A4xdmH25m
Basin coating with PVC liner

Equipped with:
= n.1 Ph meter indicator (analogic signal)
- n.1 Redox meter indicator (analogic signal)

9.6. PH CORECTION BASIN UNIT

The unit is composed by the following equipment/items:

Quantity 1x100%

Type mixer

Power ; 4,5 KW

Supply 380VAC 50Hz
Material SS AISI 304
Coating LEAVINT BAYER

Correction basin
Quantity 1X100%
Dimensions 4x4dmH2.5m
Basin coating with PVC liner

Equipped with:
- n.1 Ph meter indicator (analogic signal)

9.7. DECANTER UNIT

The unit is composed by the following equipment/items:

Quantity 1x100%
Type lamellar pack
Material . : : . HDPE black

Sedimentation basin

Quantity 1X100%
Dimensions 2x4mH4.5m
Basin coating with PVC liner '




Registered and administrative office
HIDROMATIC s.r.l.

HIDROMATIC "7 -

Pl 02530830360
Internet: www.hidromatic.it

E-mail: info@hidromatic.it

Lo T

waler tregtmmeant & management

LR £ LSt 06t
R AT e

=T sE T

Sludge Section (DAF and chemicals plant )

Quantity (2X100%)

Type mono screw pumps for sludge
Capacity 10 mc/h

Head 5 bar

Installed power 5.5 KW

Material EPDM/SS AISI 304

Equipped with:
- Manual Valves on suction and delivery
- Pressure gauge on delivery
- n°1 analogic electromagnetic flow-meter DN50
- n°1 analogic pressure transmitter 0-10 bar

9.8. EQUALIZATION BASIN

Basis of design:

Flow-rate 30 mc/h (design)
Retention time . : . . 24h
Volume suggested 720 mc

Basin characteristics:

Quantity 1x100%

Type underground, flat bottom, flat top
Material - reinforced concrete

Mixer system:

Type submersible mixer

Materials (body/membrane) cast iron /SS AIS| 316

Number of mixer 2

Power 5,5 KW

Supply 380VAC 50Hz

Completed with:
-, . Manual valves and don’t return valves
- lifting system SS AISI304
“ dilution automatic system

Instrumentation:
- n.1 Radar level indicators (analogic signal)
- n.l Cohductivity meter indicators (analogic signal)
- n.1 flow-meter (analogic signal)

10



nemn o T =

Registered and administrative office

Tl HIDROMATIC s.r.l.

d £ 1 Bl ‘ ) Yia (0 Dl

HIDROMATIC oo
P.l. 02530830369

% s : " + * Internet: www.hidromatic.it
WEleT Dreglim 0 J = fl
water tregtment & management T s

I NA

9.9. AIR BLOWERS (AERATION BASIN)

Quantity 2X100%
Type lobes blower
Power 18 KW
Supply 380VAC 50Hz
Flow rate 450 Nmc/h
Head 600 mbar
Protection IP55

Material cast-iron
Equipped with:

& connecting pipes

- filter, overpressure valves, sound-proof box, silencer

- interception valves, flanges, fittings, clamps, everything necessary for correct
operation

One blower is stand-by for the two basins.

L

9.10: WASTE WATER PUMPS TO WWTP-

Quantity 2X100%

Type submersible centrifugal, impeller for dirty waters
Capacity 150 mc/h

Head 10-m.c.w.

Installed power 5.5 KW

Material cast oniron

Equipped with:

- Manual valves and don’t return valves

- Pressure gauge on delivery

= n°1 analogic electromagnetic flow-meter DN125

9.11. DENITRIFICATION

Basis of design:

Flow-rate 130 mc/h (design) ; 146 mc/h (peak)
Type of process activated sludge oxidation HHDROMATIC HBR©
Basin volume ? 400 mc

11



Registered and administrative office

P.I. 02530830360

E-mail: info@@hidromatic.it

e

Internet: www.hidromatic.it Pt

HIDROMATIC s.r.l.
Via € R S ONENA

Basin characteristics:

Quantity 1x100%

Type rectangular, flat bottom
Capacity 400 mc

Material concrete

Side water depth H=5.0 m

Dimensions 10.0mx8.0mxH5.5m

Completed with:
- overflow pipe, drain, vent, all accessories for maintenance and operation

Mixer system:

Type submersible mixer
Materials (body/membrane) cast iron /SS AlSI 316
Number of mixer 2

Power 5,5 KW

Supply 380VAC 50Hz

Completed with:
- Manual valves and dory't return valves
- lifting system SS AlSI304

Instrumentation:
- n.1 Radar level indicators (analogic signal)
- n.1 Redox meter indicators (analogic signal)
- n.1 AIT indicators for NH4/NO3 (analogic signal)
- n.1 AIT indicators for sludge concentration (analogic signal)

9.12. BIOLOGICAL OXYDATION / NITRIFICATION

Basis of design:

Flow-rate ‘ 130 mc/h (design) ; 146 mc/h (peak)
Type of process activated sludge oxidation HIDROMATIC HBR©®©
Basin volume 3500 mc

Basin characteristics:

Quantity d ' - 1x100%

Type rectangular, flat bottom
Capacity 3500 mc

Material concrete

Side water depth H=5.0 m .
Dimensions 28.0mx25.0mxH5.5m

Completed with:
- overflow pipe, drain, vent, all accessories for maintenance and operation

12



Registered and administrative office

P.L 02530830369

HIDROMATIC 77w Y

o

- - - s ;:ta"..!:.i,.‘.‘l 't'; ki
water treatment & management Internet: www.hidromatic. it SLALIA CHRIS CATS

9.13. AIR BLOWERS

Quantity 3X50%

Type lobes blower
Power 45 KwW
Supply 380VAC 50Hz
Flow rate 2500 Nmc/h
Head 600 mbar
Protection IP55
Material cast-iron